MILL TEST CERTIFICATE

PANTECH STAINLESS & ALLOY INDUSTRIES SDN. BHD. {733428W)} g
. E
{AMEMBER OF PANTEGH GROUP HOLDINGS BERHAD, LISTED ON MAIN MARKET OF BURSA MALAYSIA) 1350 ot

PTD 204334, JALAN PLATINUM UTAMA,
KAWASAN PERINDUSTRIAN PASIR GUDANG, ZON 12B, 81700 PASIR GUDANG
PED CERTIFICATENG. ¢
JOHOR DARUL TAKZIM, MALAYSIA 0038/PED/MUM/LL10606/1
Tel: +807-2518688  Fax +607-2518999  E-mall: Info@pantechssalloy.com

Cert. Ha.: 1502001-0047465

hitp:#/ www . pantech-graup com

INSPEGTION DOCUMENT: EN 10204: 2004 Type 3.1

Customer Unimech Engineering (M) Sdn Bhd Cartificate No: PSA2-FT-4089
Product: Seamless Austenitic Stainless Steel Fitting Date: 28 Aug 2020
RO No. Invoice Na. Product Specification Qimension & Inspection Spscification Delivery Condition
ASTM A403/A403M - 20/ ASME B18.9 - 18/ ASTM AZ60/A960M - 20 / ASME . ; .
APQ-2002-0184 LOoCO10267 ASME SA 403/SA403M - 19 SA 9E0/SASB0M - 19 Solution Treated, Picklad-Passivated
) Cuantity ) Visual / Dimension ! PMI
Heat No, Product & Size (pes) Material Grade Examination Remarks
JOAQDT-09-102LR 3/4" SCH 10s 80° LR ELBOW 498 VWR304/304L-5 PASSED -
Chemical Composition (%) Tensile Test ™
Specification Hardness
G Si M P 5 o Ni Ph b 15 £
i n r i ~
Max (KSH MPa) (%) (HRR) Inter- glranular
| corrosion fest
Min 0.030 1.00 2.00 0.045 | 0.030 | 20.00 | 11.00 - - - - 80
Heat MNo. - - - - - 18.00 | 8.00 - 205 515 28 -
JOADD1-01-102LR 0.027 0.34 1.08 0.033 0.001 1815 810 <010 252 549 56 77 PASSED

WE HEREBY CERTIFY THAT TEHE PRODUCT DESCRIBED HERLIN HAS BEEN MANUFACTURED, SAMPLED, TESTED & INSPECTED IN ACCORDANCE WITH TEHE REQUIREMENTS OF THE ABQVE
SPECIFICATION & PURCHASE ORDER,;

AND WAS FOUND SATISFIED TC THE REQUIREMENTS. MATERIAL IS FREE FROM MERCURY & RADIOACTIVE CONTAMINATION,

TENSILE REQUIREMENT: CONFORMS TO ASTM A370-12a STANDARD, SPECIMEN GAUGE WIDTH 19.2MM FCR 3" ABOVE & 3" BELOW DONE SIMULATION TEST FROM PIPE. LONGITUDINAL
DIRECTION, GAUGE LENGTH 2" (50mm)

NOTE: MADE IN MALAYSIA STEEL MAKING PROCESS : AOD / VOD

INTERGRANULAR CORROSION TEST ACCORDING TO ASTM A262-10 PRACTICE E

HARDNESS ACCORDING TO NACE-MRO175-2015/180 15136 -2015 & NACE-MR0103-2015

HEAT TREATMENT: SOLUTION TREATED AT MINIMUM 1050°C, RAPIDLY COOLED WITH WATER
CHEMICAL COMPOSITION CAPTURED FROM RAW MATERIAL'S TIEAT ANALYSIS \

(! § fid
*1:¥8: YIELD STRENGTH  18: TENSILE STRENGTH  E: ELONGATION Hghd WSSW&Q ] 1en Cc?
' Py
D .-Q‘?‘Q’
e W

MATERIAL CONFORMS TO THE SPECIFICATION / STANDARD SHOWN

Form (FQA-030b R.2; 27-06-2020



MILL TEST CERTIFICATE

PANTECH STAINLESS & ALLOY INDUSTRIES SDN. BHD. (733428W)

(A MEMBER OF PANTECH GROQUP HOLDINGS BERHAD, LISTED ON MAIN MARKET OF BURSA MALAYSIA)
PTD 204334, JALAN PLATINUM UTAMA,
KAWASAN PERINDUSTRIAN PASIR GUDANG, ZON 12B, 81700 PASIR GURANG
PED CERTIFICATE NO, :
JOHOR DARUL TAKZiM, MALAYSIA 0038/PED/MUM/1110006/1
Tel; +607-2518888  Fax: +607-2518899  E-mail; info@pantechssalloy.com

B

CERTIFL

15 5001

Cert. No.! 1509001-004 7465

http:# www.pantech-group.com

INSFECTION DOCUMENT: EN 10204: 2004 Type 3.1

Customei: Unimech Engineering (M) Sdn Bhd Ceriificate No:  PSAZ-FT-4090
Froduct: Welded Austenitic Stainless Steel Fitting Date: 28 Aug 2020
PO No. Inveoice Mo, Product Specification Dimension & lnspection Specification Delivery Condition
ASTM A403/A403M - 20/ ASME B16.9 - 18 / ASTM ASE0/ABE0M - 20 / ASME . . )
APO-2002-0184 L000010267 ASME SA 403/SA403M - 19 SA DEO/SAIEOM - 19 Solution Treated, Pickled-Passivated
Heat No. Product & Size Quandty Material Grade Visual/ Dim.ens.‘hn ! Pl Remarks
_{pce} Examination
J5A417-04-112LR 112" SCH 10s §0° LR ELBOW 641 WP304/304L-W PASSED -
J8A420-01-112CR 3"Xz2 SCH 10s CON-REDUCER 200 WP304/304 -V PASSED -
Chemical Composition (%) Tensile Test
Specification Hardness
c S M P 5 c Ni Pb s s .
i n r i g
Mex ®sH/ NP | (%) (HRE) Inter-granular
corrosion test
Min 0.030 1.00 2.00 0.045 | 0.030 { 20.00 | 11.00 - - - - g0
Heat No. - - - - - 18.00 8.00 - 205 515 28 -
JSA417-04-1121.R 0.009 046 1,18 0.028 | 0.001 | 18.11 804 [ <010 356 663 54 85 PASSED
JSA420-01-112CR 0.013 0.39 1.17 0.030 0.002 18.04 8.02 <0.10 349 651 54 a2 PASSED

WE HEREBY CERTIFY THAT THE PRODUCT DESCRIBED HEREIN HAS BEEN MANUFACTURED, SAMPLED, TESTED & RNSPECTED IN ACCORDANCE WITH THE REQUIREMENTS OF THE ABOVE
SPECIFICATION & PURCHASE ORDER;

AND WAS FOUND SATISFIED T THE REQUIREMENTS. MATERIAL IS FREE FROM MERCURY & RADIOACTIVE CONTAMINATION,

TENSILE REQUIREMENT: CONFORMS TO ASTM A370-12a STANDARD, SPECIMEN GAUGE WIDTH 19.2MM FOR 3" ABOVE & 3" BELOW DONE SIMULATION TEST FROM PIPE, LONGITUDINAL
DIRECTICN, GAUGE LENGTH 2" (50mm)

MNOTE: MADE IN MALAYSIA STEEL MAKING PROCESS : AOD/ VOD

PIPE RAW MATERIAL - WELDED BY ELECTRIC FUSION WELDING PROCESS WITH NO FILLER METAL
INTERGRANULAR CORROSION TEST ACCORDING TO ASTM A262-10 PRACTICE E

HARDNESS ACCORDING TO NACE-MRO 75-2015 /180 15156 2015 & NACE-MR0103-2015 ¢ s %
HEAT TREATMENT: SOLUTION TREATED AT MINIMUM 1050°C, RAPIDLY COOLED WITH WATLER :

CHEMICAL COMPOSITION CAPTURED FROM RAW MATERIAL'S HEAT AMALYSIS 3 Mt?i\?ff:\ ml
*1: YS! YIELD STRENGTH TS TENSILE STRENGTH B ELONGATION Hefd my&t{hssﬁﬁ_ B%B%’iﬂﬂ%ﬂw o) !

MATERIAL CONFORMS TO THL SPECIFICATION / STANDARD STIOWN \;‘t‘ EA‘?‘%/

Form (FOQA-0300 R.2; 27-06-2020



MILL TEST CERTIFICATE

PANTECH STAINLESS 8 ALLOY INDUSTRIES SDN. BHD. (733428W)

(A MEMBER OF PANTECH GROUP HOLDINGS BERHAD, LISTED ON MAIN MARKET OF BURSA MALAYSIA)
PTD 204334, JALAN PLATINUM UTAMA,
KAWASAN PERINDUSTRIAN PASIR GUDANG, ZON 12B, 81700 PASIR GUDANG
PED CERTIFICATENO, @
JOHOR DARUL TAKZIM, MALAYSIA 0038/PED/MUNM/1110006/1

=5

CERTIF

S0 9001

Cert. No,: [SO9001-0047465

Tel: +607-2518888  Fax: +607-2519989  E-mail: Info@pantechssalloy.com

http:/f wwaw.pantech-group.cam

INSPECTION DOCUMENT: EN 10204; 2004 Type 3.1

Customar: Unimech Engineering {M) Sdn Bhd : Certificate No:  PSAZ-FT-4111
Praduct: Welded Austenitic Stainless Steel Fitting- Date: 25 Sept 2020
PO No. Invaice No, Product Specification Dimension & Inspection Speclfication Delivery Condition
ASTM A403/A403M - 20/ ASME B16.9 - 18/ ASTM ABBD/ABE0M - 20 / ASME ] . .
APO-2009-0107 L000010410 ASME SA 403/SA403M - 18 SA 9B0/SASEOM - 19 Solutlon Treated, Pickled-Passivated
Heat No, Product & Size Quanity Material Grade Visual / Dimens_ion PN Remarks
{pcs) Examination
FEA142-02-112CR 8" X 4" SCH 105 CON-REDUCER 97 WP304/304L-W PASEED -
FEA142-02-182CR 8" X 4" SCH 10s CON-REDUCER 3 WR304/304L-W PASSED -
Chemical Composition (%} Tensile Test R -
Specification Hardness
G St W P s C Ni Pb v ™ 3
f n r i
Inter-granular
Max (K3H/ MPa) (%) (HRB) corfosion test,
Min 0.030 1.00 2,00 0.045 { 0.030 | 20.00 | 11.00 - - - - 90
Heat No. - - - - - 18.00 8.00 - 208 515 28 -
FEAT42-02-112CR 0.015 | 0.40 1.05 | 0.03% | 0.002 | 1817 8.04 | <001 365 638 57 83 PASSED
FEA142-02-182CR 0015 | 040 1.05 | 0.03g | 0.002 | 1817 8.04 | <00 365 638 57 83 PASSED

WE HEREBY CERTI¥Y THAT THE PRODUCT DESCRIBED HEREIN HAS BEEN MANUFACTURED, SAMPLED, TESTED & INSPECTED IN ACCORDANCE WITH THE REQUIREMENTS OF THE ABOVE
SPECIFICATION & PURCI{ASE ORDER;

AND WAS FOUND SATISFIED TO THE REQUIREMENTS. MATERIAL 18 FREE FROM MERCURY & RADIGACTIVE CONTAMINATION.

TENSILE REQUIREMENT: CONMFORMS TC ASTM A370-12a STANDARD, SPECIMEN GAUGE WIDTH 19.2MM FOR 3" ABOVE & 3" BELOW DONE SIMULATION TEST FROM PIPE, LONGITUDINAL
DIRECTION, GAUGE LENGTH 2" (50mm)

NOTE:  MADE IN MALAYSIA §TEEL MAKING PROCESS - AOD / VOD
PIPE RAW MATERIAL - WELDED BY ELECTRIC FUSION WELDING PROCESS WITH NO FILLER METAL P
INTERGRANULAR CORROSION TEST ACCORDING TO ASTM A262-10 PRACTICE F p;;' &fﬁﬁ‘?_’_}%\
HARDNESS ACCORDING TO NACE-MROI75-2015 /150 [5156 -2015 & NACE-MROI03-2015 : QAGe %1,\
1

i 2
HEAT TREATMENT: SOLUTION TREATED AT MINIMUM 1050°C, RAFIDLY COOLED WITH WATER ].Mh;';gﬁﬁsgm 9‘]
CHEMICAL COMPOSITION CAPTURED FROM RAW MATERIAL'S TIEAT ANALYSIS L;';;s {S‘

?Fer((:\

#§: Y8: YIELD STRENGTH  IS: TENSILE STRENGTH  E: ELONGATION Hegtt of Qy Ity‘ASSUTEH ‘%’apﬁ' Ell]ﬂ"?ﬁl/
~
MATERIAL CONIORMS TO THE SPECIFICATION / STANDARD SHOWN

Form :FQA-0308 R.2; 27-06-2020



MILL TEST CERTIFICATE

PANTECH STAINLESS & ALLOY INDUSTRIES SDN. BHD. (733428W)

(A MEMBER OF PANTECH GROUP HOLDINGS BERHAD, LISTED ON MAIN MARKET OF BURSA MALAYS|A)
PTD 204334, JALAN PLATINUM UTAMA,
KAWASAN PERINDUSTRIAN PASIR GUDANG, ZON 12B, 81700 PASIR GUDANG
PEDCERTIFICATENO, :
JOHOR DARUL TAKZIM, MALAYSIA DO38/PED/MUM/1110006/1

LERTIFIED

150 9001

Cert. No.; 1509001-004 7465

Tel: +6807-2518888  Fax: +607-2519998  E-mail: info@pantechssalloy.com

http:// wwaw.pantech-group.com

INSPECTION DOCUMENT: EN 10204: 2004 Typsa 3.1

Customer: Unimech Engineering (M) Sdn Bhd Certificate No:  PSA2-FT-4110
Product: Welded Austenitic Stainless Steal Fitting Date: 25 Sept 2020
PC No. nvoice Nao. Product Specification Dimensian & inspection Specification Delivery Condition
ASTM A403/A403M - 20/ ASME B16.9 - 18/ ASTM ARB0/A960M - 20/ ASME . . .
AP(-2009-0109 L0O00010408 ASME SA 403/SA403M - 19 SA SEO/SAIBON - 19 Sclution Treated, Pickied-Passivated
. CGuantity . Visual / Dimension / PMI
Heat No. Preduct & Size {pce) Material Grade Esarnination Remarks
BDA172-01-112ER 2" X112 SCH 10s ECC-REDUCER 8 WP304/304L-W PASSED Co-
CBA105-01-112ER 2" X 12t SCH 10s ECC-REDUCER 2 WP304/304L-W PASSED -
Chemical Composition (%) Tensile Test !
Specification Hardness
C Si M P S C Ni FPb b I :
i n r | Inter-granular
Max (K4 MPa) (%} (HRE) corrosion test
Min 0.030 1.00 2.00 0.045 | 0.030 | 20.00 | 11.00 - - - - 90
Heat No. - - - - - 18,00 | 800 - 205 515 28 -
BDA172-01-112ER 0.017 0.32 1.39 0.024 | 0.007 | 1813 | 8.05 | <0.0% 359 644 61 80 PASSED
CBA105-01-112ER 06,029 0.35 1.79 0.034 0,002 18.10 8,10 <0.01 370 638 53 80 PASSED

WE HEREBY CERTIFY THAT THE PRODUCT DESCRIBED HEREIN HAS BEEN MANUFACTURED, SAMPLED, TESTED & INSPECTED IN ACCORDANCE WITH THE REQUIREMENTS OF THE ABOVE
SPECIFICATION & PURCHASE ORDER,
AND WAS FOUND SATISFIED TO THE REQUIREMENTS. MATERIAL 1S FREE FROM MERCURY & RADICACTIVE CONTAMINATION.

TENSILE REQUIREMENT: CONFORMS TO ASTM A370-12a STANIXARD, SPECIMEN GAUGE WIDTH 19.2MM FOR 3" ABOVE & 3" BELOW DONE SIMULATION TEST FROM PIPE. LONGITUDINAL
DIRECTION, GAUGE LEMGTH 2" (50mm})

NOTE: MADE IN MALAYSIA STEEL MAKING PROCESS : AOD / VOD

PIPE RAW MATERIAL - WELDED BY ELECTRIC FUSION WELDING PROCESS WITH NO FILLER METAL
INTERGRANULAR CORROSION TEST ACCORDING TO ASTM A262-10 PRACTICEE

HARDNIESS ACCORDING TO NACE-MRO175-2015 /180 15156 -2015 & NACE-MRG103-2015

HEAT TREATMENT: SOLUTION TREATEDR AT MINIMUM 1050°C, RAPIDLY COOLED WITH WATER D

CHEMICAL COMPOSITION CAPTURED FROM RAW MATERIAL'S HEAT ANALYSIS E.?
¥, VS YIELD STRUNGTH TS TENSILE STRENGTH  E: ELONGATION Headfor Quefi Aséﬁ,@%«;@ &E@@éﬁi

MATLERIAL CONFORMS TO THE SPECIFICATION / STANDARD SHOWN W% '@/

Y R

Form :FQA-0300 R.2; 27-06-2020
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MILL TEST CERTIFICATE

PANTECH STAINLESS & ALLOY INDUSTRIES SDN. BHD. (733428W)

(A MEMBER OF PANTECH GROUP HOLDINGS BERHAD, LISTED ON MAIN MARKET OF BURSA MALAYSIA)
PTC 204334, JALAN PLATINUM UTAMA,
KAWASAN PERINDUSTRIAN PASIR GUDANG, ZON 12B, 81700 PASIR GUDANG
PED CEATIFICATE NO §
JOHOR DARUL TAKZIM. MALAYSIA 0038/PED/MUM/1110006/1
Tel: +607-2518888  Fax: +607-2519099  E-mail: info@pantechssalloy.com

L

o .

CERTIFIED

150 8001

Cert. No.: 1S09001-0047465

hitpf wwew pantech-group com

INGPECTION DOCUMENT: EN 10204: 2004 Type 3.1

Customer, Unimech Engineering (M} Sdr: Bhe Certificate No.  PSAZ-FT-4115
Product: Seamiess Austenitic Stainless Steel Fitting Date: 12 Oct 2020
PO No. Invoice No. Product Specification Dimension & Inspection Specification Delivery Condition
. ASTM A403/8403M - 201 ASME B16.9 - 18/ ASTM ASBO/AGE0M - 20 / ASME . . .
APO-2006-0147 L0000 10437 ASME SA 40SAAGIM - 19 SA 9BO/SATEON: - 19 Solution Treated, Pickled-Passivated
i n a Quantity " Visual f Dimension / PMI
Heat No. Product & Size (o2s) atarial Grade Examination Remarks
JOAO01-01-102LR 34" SCH 10s 90° LR ELBOW 1000 WHP304/304L-8 PASSED -
Chemical Composition (%) Tensile Test
Specification Hardness
&“ C s M P $ C N Pb '8 W = ¢
e e i n £ r I
Inter-granular
5 .
N Max ) (81 / MPa) (%) {HRB) corrosion test
Min 0,030 1.00 2.00 0.045 ; 0.030 | 2000 | 11.00 - - - S0
Heat Ne. . - . - 1800 | 800 . 206 | 516 28 .
JOADOT-01-102LR 0.027 0.34 1.08 0.033 | 0.001 8,15 8.10 < 0.01 252 509 56 77 PASSED

REBY CERTIFY THAT THE PRODUCT DESCRIBED HEREIN HAS BEEN MANUFACTURED, SAMPLLED, TESTED & INSPECTER IN ACCORDANCE WITH THE REQUIREMENTS OF THE ABOVE
TATION & PURCHASE ORDER;

AND WAS FOUND SATISFIED TO THE REQUIREMENTS. MATERIAL 18 FREE FROM MERCURY & RADIOACTIVE CONTAMINATION

TUNSILE REQUIREMENT CONFORMS TO ASTM AT70-120 STANDARD, SPECTMEN GAUGE WIDTH 19 20N FOR 37 ABOVE & 37 BELOYW DONE SIMULATION TEST FROM PIPE. LONGITURTNAL
DIRECTION, GALGHE FPFL 2" {30mm)

NOTE MADE TN MALAYSIA STEEL MAKING PROCESS  AQD . VOD

INTERGRANULAR CORROSION TEST ACCORDING TO ASTM AZ62-10 PRACTICE E

HARDNLSS ACCORDING TO MACE-MRO175-2013 /180 15156 -2015 & NACE-MROt03-2015

HEAT TREATMENT: SGLUTION TREATED AT MINIMUM 1050°C, RARPIELY COOLED WITH WATER
CHEMICAL COMPOSITION CAPTURED FROM RAW MATERIAL'S HEAT ANALYSIS

FLOYS YHILD STRENGTH TS TENSILE STRENGTH  E: ELONGATION

MATERIAL CONFORMS T THE SPECIFICATION / STANDARD SHOWN

Head of Quality Assuran

Form FQA-D30L R.2, 27-06-2020



